January 28, 2009

PREPARED FOR:

lllinois Association of Wastewater Agencies
c/o Mr. Tim Bachman

Champaign Urbana Sanitary District Company
1100 East University Avenue

P.O. Box 669

Urbana, Illinois 61803-0669

PREPARED BY:

Symbiont

6737 West Washington Street
Suite 3440

West Allis, Wisconsin 53214

lllinois Association of Wastewater Agencies
Carbon Footprint Report
Urbana, lllinois

Symbiont
Project No. W09145



TABLE OF CONTENTS

Section Page
EXECUTIVE SUMMARY ...oiiiiiiiiie ettt e sttt e e e e e e e s asstteaeaaaaeeeesannsssseaeeeeaeeasaannsnnsneeeeens i
1.0 INTRODUGCTION ...ttt et e e e e e e e st e e e e e e s e bbb b e eeeeeeeeaanns 1

1.1 PUrPOSE Of STUAY ... e e e e e e 1
1.2 Definition of Carbon FOOLPINt........coooiiiiiiii e 1
[...]
energy, and corresponding carbon footprint, associated with a switch to advanced treatment . It
has been estimated that greenhouse gas emissions can be reduced by 20 to 40 percent (Haas
and others, 2008) if this generated electricity can be used.

To demonstrate the impact solids production may have on carbon footprint, assume that
additional sludge is produced requiring 3,000 extra miles of trucking per month. The impact
increased trucking alone would have on the plant's GHG emissions would be approximately 69
tons of CO, equivalent per year.

Deregulated Energy Market in lllinois — The electrical market in lllinois is not regulated. Districts
can purchase their power from a pre-selected group of utilities provided by the lllinois
Commerce Commission. As a result, for some IAWA members, there could be additional power
requirements associated with transmitting electrical energy over long distances depending on
the source of the electrical energy. If the plant’s electricity is transmitted over a long distance,
the increase in emissions associated with energy consumption could be even greater that the
values calculated in Section 4.3 due to this power loss.

Construction Phase — Little has been written on the subject of the physical changes that would
be necessary to convert a conventional treatment plant to an advanced treatment plant. It is
reasonable to assume that a significant amount of civil and mechanical work may be needed.
There would be greenhouse gas emissions associated with this work. These emissions would
include those associated with powering construction equipment (fossil fuel consumption) and
with producing construction materials.

P:\R1-H1-W091545-443 Final report_3-4-09 revised 22 Symbiont



Section 5.0

SUMMARY OF RESULTS

The increase in direct and indirect emissions described above can be added together to
determine the overall change in carbon footprint resulting from the changes in treatment
methods required to meet the proposed nutrient reduction requirements. These results in terms
of equivalent CO, emissions per MGD of flow are shown in Figures 9 and 10 for the RFCW and
SRWM subregions respectively. The total emissions were also calculated for sample plant
sizes of 1, 10, 30, and 100 MGD as shown in the tables below.

RFCW Subregion

Annual Equivalent Emissions of CO, (Ibs/day)
Plant Name A\_/erage Indirect
Daily Flow | Direct Emissions . Total Increase
(MGD) Emissions
Small Plant 1 45 1,073 1,118
Medium Plant 10 445 9,269 9,714
Large Plant 30 1,335 25,916 27,251
Extra Large Plant 100 4,451 79,947 84,398
SRMW Subregion
Annual Equivalent Emissions of CO, (Ibs/day)
Plant Name A\_/erage Indirect
Daily Flow | Direct Emissions N, Total Increase
(MGD) Emissions
Small Plant 1 45 1,272 1,316
Medium Plant 10 445 10,983 11,428
Large Plant 30 1,335 30,709 32,045
Extra Large Plant 100 4,451 94,734 99,185

There are many different ways to demonstrate the impact of the increased carbon footprint
associated with the change from conventional to advanced treatment. Some examples include:

1) Over the course of a year, the increase in emissions for a 10 MGD plant in the RFCW
subregion would be over 1,770 tons of CO; equivalent. This is equal to the:
a. Annual greenhouse gas emissions from almost 300 passenger vehicles
b. Or CO, emissions from the annual electricity use of over 200 homes

2) The total increase in annual emissions from the 21 conventional treatment plants in the
survey would be over 50,000 tons of CO, equivalent. This is equal to the:
a. Annual greenhouse gas emissions from almost 8,500 passenger vehicles
b. Or CO, emissions from the annual electricity use of over 6,100 homes
c. Or over 1 percent of the annual CO, emissions of a 600 MW power plant
operating with an average annual capacity factor of 75% in the State of lllinois.

P:\R1-H1-W091545-443 Final report_3-4-09 revised 23

Symbiont



3) The State of Illinois has roughly 1200 municipal WWTPs with over 3700 MG of permitted
flow per day. Converting all of them to advanced treatment would potentially increase
the state’s emissions by more than 470,000 tons of CO, equivalent per year. This is
equal to:

a. Annual greenhouse gas emissions from almost 78,000 passenger vehicles
b. Or CO, emissions from the annual electricity use of over 56,000 homes
c. Or 12% to 15% percent of the annual CO, emissions of a 600 MW coal fired

power plant with a operating with an average annual capacity factor of 75% in the
State of lllinois

The three largest treatment facilities of MWRDGC deserve special consideration. These three
facilities alone represent almost 50% of the total permitted municipal flow capacity in the State.
The following table indicates the estimated impact on the carbon footprint of these treatment
plants as a result of converting to advanced treatment.

Predicted Carbon Footprint Increase

Treatment Plant: Calumet Northside Stickney

Flow Rate (MGD): 273 241 732

Carbon Footprint Increase:
:Lbs CO; Eq/Day

Direct (Process) 12,152 10,728 32,583
Indirect (Energy) 204,544 182,031 514,470
Total (rounded) 216,700 192,760 547,000

The flow rates of these are well above typical treatment plant flow rates. Caution is
recommended when applying these values. A more thorough review of the data and details
associated with each plant is advised in order to provide more accurate estimates of the carbon
footprint impact.

P:\R1-H1-W091545-443 Final report_3-4-09 revised 24 Symbiont



Figure 9: Estimated Increase in Emissions in RFCW
Subregion (Direct and Indirect)
40,000 for Plant Flows under 40 MGD
= )
3 35,000
4
= 30,000 7
o
o 25,000
° /Duetoprocess related
@ 20,000 —
.9 emissions
5 15,000 Due to increased power
é 10,000 consumption (RFCW)
c
% 5,000 Total (RFCW)
2
g. 0 ‘——————————
0 5 10 15 20 25 30 35 40
Piant Average Fiow Rate (MiGD)

P:\R1-H1-W091545-443 Final report_3-4-09 revised 25 Symbiont



600,000

500,000

400,000

300,000

200,000

100,000

0

Equivalent Emissions of CO2 (lbs/day)

Figure 9A: Estimated Increase in Emissions in RFCW
Subregion (Direct and Indirect)
for Plant Flows from 40 MGD to 1000 MGD

/
— Due to process related
emissions
Due to increased power
consumption (RFCW)
Total (RFCW)
40 140 240 340 440 540 640 740 840 940 1040

Plant Average Flow Rate (MGD)

P:\R1-H1-W091545-443 Final report_3-4-09 revised 26

Symbiont



Figure 10: Estimated Increase in Emissions in
SRMW Subregion (Direct and Indirect)
__ 40,000
>
3§ 35,000 -~
= 30,000
o
8 25,000
— ’ == Due to process related
Z 20,000 emissions
-g 15 000 Due to increased power
E ’ consumption (SRMW)
E 10,000 Total (SRMW)
E 5,000
u% 0 e——
0 5 10 15 20 25 30 35 40
Plant Average Flow Rate (MGD)

P:\R1-H1-W091545-443 Final report_3-4-09 revised 27

Symbiont



Section 6.0
CONCLUSIONS

This report demonstrates the effects that lower nutrient effluent limits will have on the carbon
footprint of Illinois municipal WWTPs. The lower nutrient limits will lead to plant upgrades and
process treatment modifications that will result in significant increases in greenhouse gas
emissions. The single largest emission source would come from electrical energy increases. A
second source for increased emissions would come from the biological processes. A third
source could come from emissions associated with trucking of sludges and chemicals.

At a minimum using current power generation figures for lllinois, a typical conventional
treatment plant will experience an increase of 1,045 Ibs of CO, equivalent for every million
gallons per day of flow. Actual values will be dependent on the details of each treatment plant
and should be determined on a case by case basis. For a treatment plant with a flow of 10
MGD, the annual greenhouse gas emissions increase is equal to the annual emissions from
about 300 automobiles. If all municipal waste flows in the state were considered, the increase
in greenhouse gas emissions would be more than 470,000 tons of CO, equivalent per year
which is equal 12% to 15% of the annual emissions of a 600 MW electrical power plant
operating with an average annual capacity factor of 75% in the State of lllinois.

P:\R1-H1-W091545-443 Final report_3-4-09 revised 28 Symbiont



Section 7.0
REFERENCES

de Haas, David, and others, “Greenhouse Gas Inventories from WWTPs — The Trade-off with
Nutrient Removal”, 2008 Water Environment Federation Sustainability Conference.

Doorn, Michiel R. J., and others, Intergovernmental Panel on Climate Change IPCC),
“Guidelines for National Greenhouse Gas Inventories”, Chapter 6: Wastewater Treatment
and Discharge, 2006; Report available at: http://www.ipcc.ch/ipccreports/methodology-

reports.htm.

Environmental Protection Agency (EPA), “Inventory of U.S. Greenhouse Gas Emissions and
Sinks:  1990-2006”, Chapter 8. Waste; Complete report available at:
http://www.epa.gov/climatechange/emissions/usinventoryreport.html.

Forster, Piers, and others, Intergovernmental Panel on Climate Change (IPCC), Fourth
Assessment Repot (2007), Working Group | Report "The Physical Science Basis", Chapter
2: Changes in Atmospheric Constituents and in Radiative Forcing, 2007; Report available at:
http://www.ipcc.ch/ipccreports/assessments-reports.htm.

Intergovernmental Panel on Climate Change (IPCC), “Climate Change 2001: The Scientific
Basis”; Report available at: http://www.ipcc.ch/ipccreports/assessments-reports.htm.

Monteith, Hugh and others, “Achieving Stringent Effluent Limits Takes A Lot of Energy”,
WEFTEC 2007.

Zenz, David R., Ph. D., P.E., Consoer Townsend Envirodyne Engineers, Inc., “Technical
Feasibility and Cost to Meet Nutrient Standards in the State of lllinois”, 2003.

P:\R1-H1-W091545-443 Final report_3-4-09 revised 29 Symbiont



APPENDIX A

SURVEY FORM



IAWA Carbon Footprint Report
Survey

[AWA has contracted with Symbiont to help determine the potential carbon footprint
implications associated with advanced wastewater treatment. The purpose of this
survey is to gather information from the IAWA membership that would be helpful to this
study. Your assistance with completing this survey is greatly appreciated. It is not our
intent to overburden you with gathering this data. Please only provide the data that is
readily available. If you do not have some of the data, please complete what you can
and return as soon as possible but no later than August 19, 2008.

If you have any questions, please contact either Brandon Koltz or Jon Butt of Symbiont
(414-291-8840).

Plant Name/Location:

Contact Name/Phone Number:

Plant Informaticn

Average Flow Rate (MGD):
Design Flow Rate (MDG):

Permit Average Plant Performance
(indicate units) {indicate unitz)
BOD
TSS
Ammonia
TN
TP

Process: Please check all that apply
Activated Sludge Mon-nitrifying

Single Stage Nitrification

2-Stage Nifrification

BMR

Trickling Filter

Cixidation Ditch

SBR

Filtration (Sand or cloth)

Other

(If other is selected, please write the process(es) used):



Approximate Annual Amounts of Chemical Used (Please indicate units):

Ferric Chloride Iyear
Other Ferric or Ferrous Salt fyear
Alum Iyear
Polymer fyear

Solids Treatment {check all that apply)

Aerobic Digestion
Anasrobic Digestion
Cenfrifuge Dewatering
Belt Filter Press Dewatering
Other Means of Watering
Compost

Landfill Disposal

Land Application

Mine Site Reclamation
Commercial Distniution
Advanced Solids Disposal

If uging an advanced procedure, please indicate procedure being used:

Power Information

(Mote: As a result of the dersgulated eleciric market in The State of lllinois, which allows you to purchase
power from any of the non-residential Electric Supplisrs listed by the lllinoizs Commerce Commission, it is
important that you identify the utility that provides your energy).

Mame of Electric Liility-
Approximate Power Cost
(S/KwH or other):

Average Electric usage (per year): fyear
Average Natural gas usage

(thermsahyT or mmeffyr): fyear
Average Fuel (diesel or fuel oil) (gallonsfyear): fyear

Source of Utility Power Production: Check all that apply, if known
Coal Buming

Matural Gas Burning

Muclear

Wind

Solar

Other



APPENDIX B

SURVEY RESULTS



Plant Information

Plant 1

Plant 2

Plant 3

Plant 4

Plant Name

Southeast WWTP --

Bloomington Normal

Water Reclamation
District

West WWTP --
Bloomington Normal
Water Reclamation
District

Fox River water
Reclamation District

Danville Sanitary District

Plant Location Heyworth, Illinois Bloomington, IL Elgin, IL Danville, IL
Rick Manner or Jack
Contact Name Adam Lanning Adam Lanning Russell Jerry Connolly

Phone Number

(309) 827-4396

(309) 827-4396

(847) 742-2068

(217) 442-3193

Parameter Units
Average Flow Rate MGD 4,52 17.6 28 8.0
Design Flow Rate MGD 7.5 21.5 37.75 16.0
Permit mg/L 10 10 13 10
BOD Average Plant
Performance mg/L 2.65 43 2.5 3
Permit mg/L 12 12 16 12
TSS Average Plant
Performance mg/L 1.49 3.7 4.5 3
Permit mg/L 1.6 1.5 1.5 1.5
Ammonia | Average Plant
Performance mg/L 0.14 0.42 0.14 0.08
Permit mg/L N/A N/A N/A N/A
TN Average Plant
Performance mg/L N/A N/A 22.5 N/A
Permit mg/L N/A N/A N/A N/A
TP Average Plant
Performance mg/L N/A N/A 3.6 3.6
Process (Check all that apply)
Activated Sludge Non-nitrifying
Single Stage Nitrification X X X X
2-Stage Nitrification
BNR
Trickling Filter X
Oxidation Ditch
SBR
Filtration (Sand or Cloth) X X
Other X X X
Annual Chemical Usage Units
Ferric Chloride Ibs
Other Ferric or Ferrous Salt Ibs 320,000
Alum
Polymer Ibs 13,200 100,000
Polymer gal
Solids Treatment (Check all that apply)
Aerobic Digestion
Anaerohic Digestion X X X X
Centrifuge Dewatering
Belt Filter Press Dewatering X X X
Other Means of Dewatering X X X X
Compost
Landfill Disposal X
Land Application X X X X

IMine Site Reclamation

Commercial Distribution

Advance Solids Disposal

Other




Plant Information

Plant 1

Plant 2

Plant 3

Plant 4

Plant Name

Southeast WWTP -
Bloomington Normal
Water Reclamation
District

West WWTP --
Bloomington Normal
Water Reclamation
District

Fox River water
Reclamation District

Danville Sanitary District

Plant Location Heayworth, lllinois Bloomington, IL Elgin, IL Danville, IL

Power Information Units

Electric Utility Corn Belt Energy Constellation New Exelon Ameren
Energy

Power Cost | $/kwh $0.08315 $0.06848 $0.08 $0.10

Average Electric Usage kwh/year 3,335,000 7,068,000 10,800,000 6,000,000

Average Natural Gas Usage | therms/yr 72,464 42,910 130,000 62,000

Avg Fuel Use (Diesel/FuelQil)| gallons/year 12,300

Average Fuel Use (Gasoline) | gallons/year

Power Production (Check all that apply)

Coal Burning X X X

MNatural Gas Burning X X

Nuclear X X X X

Wind X

Sclar

Other X

Notes: Reported multiple values| Permit limits for CBOD, | Numbers are blended or |Reported multiple valuas

for ammonia; Other
Proces = UV Disinfection;
Other Dewatering = GBT;
Power Breakdown: Coal
58%, Natural Gas 2%,
Nuclear 5%, Wind 3%,
Petroleum Coke 12%,
Purchased 28%

not BOD; Reported
multiple values for
ammonia; Other Process
= UV Disinfection; Other
Dewatering = GBT, Sand
drying beds, Concrete
drying pads

totaled value for 3
plants; Other Ferric =
Ferric Sulfate; Other
Dewatering = Gravity

Belts, Gravity Belt

Thickeners (before Ana.

Digestion); Landfill

disposal is for grit only

for ammonia; TP
reported as PO4 as P;
Other Process =
Multimedia filter; Other
Dewatering = Lagoon
decanting




Plant Information Plant 5 Plant 6 Plant 7 Plant 8
Galesbure Sanitar Southwest Treatmant | Northeast Treatment
Plant Name Downers Grove WWTC D‘stgrict & Plant-- Urbana Plant -- Urbana
Champaign Champaign
Plant Location Galesburg, IL Champaign, IL Urbana, IL
Contact Name Nick Menninga Harold Saline Mike Little Mike Little

Phone Number

(630) 959-0664

(309) 343-9087

(217) 367-3409 ext. 224

(217) 367-3409 ext. 224

Parameter Units
Average Flow Rate MGD 10.3 7.6 6.5 14.6
Design Flow Rate MGD 11 11.0 8.0 17.3
Permit mg/L 10 17 10 10
BOD Average Plant
Performance mg/L 1.4 6.0 1.4 1.8
Permit mg/L 12 15 12 12
TSS Average Plant
Performance mg/L 1 4.7 1.0 4.3
Permit mg/L 1.5 1.4 1.5 1.5
Ammonia | Average Plant
Performance mg/L 0.3 1.0 0.20 0.21
Permit mg/L N/A N/A N/A N/A
TN Average Plant
Performance mg/L N/A N/A 10.5 16.11